
WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2004-0028
CITY OF MANTECA, CITY OF LATHROP AND DUTRA FARMS
WASTEWATER QUALITY CONTROL FACILlTY
SAN JOAQUIN COUNTY

-27-

63. Clean Water Act Section 307(b) and Federal Regulations at 40 CFR Part 403 require publicly
owned treatment works to develop an acceptable industrial pretreatment program. A
pretreatment program is required to prevent the introduction of pollutants that will interfere with
trea!!l:1~l1~pl~l1!()]J~~(l!LoE.~or.~~clg~.9i~oS~L~!!_clJ~r~.Y~11!_]J'!§_~!b!()1.!gl~()f~()lluta,nts ,that ex~c:ci__ _. __.__ ... _. _._
water quality objectives, standards, or permit limitations. Federal Regulation (40 CFR 403.8)
requires the Discharger to develop and .submit for approval by the Regional Board an acceptable
[...]
a. For landfill disposal, include (1) the Regional Board's WDR numbers that regulate the
landfill(s) used, (2) the present classifications of the landfill(s) used, and (3) the names and
locations of the receiving facility(ies).

b. For land application, include (1) location of the site(s), (2) the Regional Board's WDR numbers
that regulate the site(s), (3) the application rate in Ibs/year (specify wet or dry), and (4)
subsequent uses of the land.

c. Forincineration, include (1) name and location of the site(s) where sludge incineration occurs,
(2) the Regional Board's WDR numbers that regulate the site(s), (3) the disposal method of the
ash, and (4) the names and locations of facilities receiving ash (if applicable).

d. For composting, include (1) name and location of the site(s) where sludge composting occurs,
and (2) the Regional Board's WDR numbers that regulate the site(s).

SOIL PROFILE MONITORING .

A minimum of four representative locations shall be established for soil profile sampling of the fields
where effluent and sludge are applied. The following shall constitute the monitoring program:

Measurement Units Soil Profile
Sampling

Frequency

Nitrate Nitrogen mg/kg 4 feet! Annualll

Kjeldahl Nitrogen mg/kg 4 feet! Annualll

Soluble Salts3 mg/kg 4 fed Annualll

Total Metals4 mg/kg 4 feet! Annualll

ISamples shall be collected at I-foot increments.

2Each location shall be sampled during the month of April.



MONITORING AND REPORTING PROGRAM NO. R5-2004-0028
NPDES NO. CA008l558
CITY OF MANTECA, CITY OF LATHROP AND DUTRA FARMS
WASTEWATER QUALITY CONTROL FACILITY
SAN JOAQUIN COUNTY

10

--JSolUoTesal1sSh-aIr15e-delemiil1edusing rest metfioasaescrio-e(nnMellioas6rS(jjJ~ .._­
Analysis, Part 2, Chemical and Microbiological Properties, Second Edition, Edited by
Page, Miller and Keeney; American Society of Agronomy, Inc., Soil Science Society of
America, Inc.: 1982 Page 168 et seq., or other acceptable test methods with prior
approval by the Executive Officer. Analytical results shall report the soil/water ratio.

4Total Metals shall include analyses for Cadmium, Chromium, Copper, Lead, Nickel, and
Zinc.

GROUNDWATER MONITORING

Prior to construction, plans and specifications for ground water monitoring wells shall be submitted to .
Regional Board stafffor review and approval. Wells shall comply with requirements of the Department
of Water Resources. Plior to sampling, the groundwater elevations shall be measured and the wells
shall be purged of at least three well volumes until pH and electrical conductivity have stabilized.
Samples shall be collected using standard USEPA methods. Groundwater monitoring shall include, at a
mlDlmum:

Constituent Units Type of Sample Sample Frequency

Depth to Groundwater l Feet Measurement Quarterly

Groundwater Elevation I Feet Measurement Quarterly

Total Dissolved Solids mg/l Grab Quarterly

Ammonia, as Nitrogen mg/I Grab Quarterly

Nitrate, as Nitrogen mg/l Grab Quarterly

PH pH Units Grab Quarterly

Electrical Conductivity2 @ 25°C umhos/cm Grab Quarterly

Total Coliform Organisms MPNIlOO ml Grab Quarterly

Title 22 Metals mg/I Grab Quarterly

I Groundwater elevation shall be used to calculate the direction and gradient of groundwater flow.
Elevations shall be measured to the nearest one-hundredth of a foot from mean sea level. The
groundwater elevation shall be measured prior to purging the wells.



MONITORING AND REPORTING PROGRAM NO. R5-2004-0028
NPDES NO. CA0081558
CITY OF MANTECA, CITY OF LATHROP AND-DUTRA FARMS
WASTEWATER QUALITY CONTROL FACILITY
SAN JOAQUIN COUNTY

11

2 A hand-held field meter may be used, provided the meter utilizes a USEPA-approved
-- --~-----argoritfiiTIline-fliod-an-a-js--caliDrafed--ana- inaiilfiinea-jil-a-cc·oro-ance--V:;itIi-tlre-lnanufactUrer '-5.------------ --- ----------~-------------------

instructions.

WATER SUPPLY MONITORING

A sampling station shall be established where a representative sample of the municipal water supply can
be obtained. The following shall constitute the water supply monitoring program.

Sampling
Constituents Units Frequency

Standard Minerals I mg/l Yearly

Electrical Conductivitl umhos/cm Yearly
@25°C
Total Dissolved Solids mg/l Yearly

I Standard minerals shall include all major cations and anions, including calcium,
magnesium, hardness, sodium, potassium, alkalinity, sulfate, chloride, boron, and
nitrate, and verification that the analysis is complete (i.e., cation/anion balance).

2 If the water supply is from more than one source, the EC shall be reported as a weighted
average and include copies of supporting calculations.

REPORTING

Monitoring results shall be submitted to the Regional Board by the first day of the second month
foIIowing sample collection. Quarterly and annual monitoring results shall be submitted by the first
day of the second month following each calendar quarter, semi-annual period, and year,
respectively.

In reporting the monitoring data, the Discharger shall arrange the data in tabular fOI111 so that the date,
the constituents, and the concentrations are readily' discernible. The data shall be summarized in such a
manner to illustrate clearly whether the discharge complies with waste discharge requirements. The
highest daily maximum for the month, monthly and weekly averages, and medians, and removal
efficiencies (%) for BOD and Suspended Solids, should be detel111ined and recorded.

If the Discharger monitors any pollutant at the locations designated herein more frequently than is
required by this Order, the results of such monitoring shall be included in the calculation and reporting



MONITORING AND REPORTING PROGRAM NO. R5-2004-0028
NPDES NO. CA008l558
CITY OF MANTECA, CITY OF LATHROP AND DUTRA FARMS
WASTEWATER QUALITY CONTROL FACILITY
SAN JOAQUIN COUNTY

of the values required in the discharge monitoring report fonn. Such increased frequency shall be
----mojcated-ontn-ecllSCliargemonitonng re-poir-form~-- ---~----- ----. -_._._-, ----- -~--- --..-----------------------------

By 30 January of each year, the Discharger shall submit a written report to the Executive Officer
. containing the following:

a. The names, certificate grades, and general responsibilities of all persons employed at the
WWTP (Standard Provision A.5).

12

b. The names and telephone numbers of persons to contact regarding the plant for emergency and
routine situations.

c. A statement certifying when the flow meter and other monitoring instruments and devices were
last calibrated, including identification of who perfonned the calibration (Standard Provision
C.6).

d. A statement certifying whether the current operation and maintenance manual, and contingency
plan, reflect the wastewater treatment plant as currently constructed and operated, and the dates
when these documents were last revised and last reviewed for adequacy.

The Discharger may also be requested to submit an annual report to the Regional Boardwith both
tabular and graphical summaries of the monitoring data obtained during the previous year. Any such
request shall be made in writing. The report shall discuss the compliance record. If violations have
occurred, the report shall also discuss the corrective actions taken and planned to bring the discharge
into full compliance with the waste discharge requirements.

. All reports submitted in response to this Order shall' comply with the signatory requirements of Standard
Provision D,6.

The Discharger shall implement the above monitoring program on the first day of the month following
effective date of this Order. .

Ordered by: -------
THOMAS R.PINKOS, Executive Officer

19 March 2004

MWK



INFORMAnON SHEET ORDER NO. R5-2004-0028
CITY OF MANTECA, CITY OF LATHROP AND DUTRA FARMS
WASTEWATER QUALITY CONTROL FACILITY
SAN JOAQUIN COUNTY

1 Introduction

ATTACHMENT A

The City of Manteca and City of Lathrop are currently governed by Order No. 5-01-007, NPDES No.
CA008l558, adopted 26 January 2001. The City of Manteca has submitted a Report of Waste
Discharge for renewal of this Order and for expansion ofthe wastewater quality control facility
(WQCF).· .

The City of Manteca owns and operates the WQCF that receives wastewater flows from the City of
Manteca and some areas of the City of Lathrop. The City of Manteca is responsible for the operation
and discharge from the treatment plant, while the City of Lathrop is only responsible for its portion of
the wastewater collection system. The City of Manteca leases 150 acres ofland from Dutra Farms for
application of treated wastewater, therefore Dutra Farms is named in this permit and is responsible for
the proper application and management of the wastewater on its land. The City of Manteca, City of
Lathrop, and Dutra Farms are hereafter Discharger.

The City's treatment process consists of raw influent bar screening, flow metering, and grit removal,
followed by primary sedimentation, biofiltration, conventional activated sludge and secondary
sedimentation. Secondary effluent is spread over agriculturarfields arid the excess flows are
chlorinated, dechlorinated and discharged to the San Joaquin River.

The City of Manteca currently discharges an average of 2.0 mgd of treated domestic and industrial
wastewater at agronomic rates to 210 acres of farmland owned by the City adjacent to the treatment
plaht, and 150 additional acres leased by the city with the excess flows discharged to the San Joaquin
River. The flows to agricultural land are required to be maximized to limit the discharges to surface
waters. Surface water discharges average 4.89 mgd.

The treatment system capacity will be expanded through the addition of primaJy and secondary
treatment units that will be similar to and parallel to the existing units. In addition, nitrification,
denitrification, tertiary filtration, and UV disinfection will be added to improve the effluent quality.
Only the wastewater that will be discharged to the San Joaquin River will receive tertiary filtration and
UV disinfection. The expansion will also include additional sludge digestion and dewatering units, as
well as improvements to buildings, pump stations, ponds, and chemical handling. Food processing
waste will also be delivered, treated, and land applied separately from the municipal waste collection
and treatment system.

2 Dilution

The City of Manteca utilizes a side-bank outfall on the eastern bank of the San Joaquin River. The
flow in the San Joaquin River can be estimated fi'om the Vernalis gaging station which is
approximately 15 miles upstream of the Manteca outfall. There are agricultural diversions and returns
between the Vernalis station and the outfall, which will affect flow and water quality. Additionally,
Brown Sand discharges approximately 10 cfs of wastewater made up of primarily groundwater
infiltrate from the Oakwood Lake impoundment just 50 feet downstream via a side-bank outfall on the
same side of the San Joaquin River as that of Manteca's ou.tfall.



INFORMATION SHEET ORDER NO. R5-2004-0028
CITY OF MANTECA, CITY OF LATHRQP AND DUTRA FARMS
WASTEWATER QUALITY CONTROL FACILITY
SAN JOAQUIN COUNTY

2.1 Available Receiving Water Flow Data

2

- --- -- ------DW-R-GQllectsdaily-average--f1Qw-datafQr-the-£an Joaquin-Ri¥ernear.¥emalisat-statiQn-R£AN-I-l-2~----------­
Evaluation of this data for the period 1980 to 2002 provided a 1Q10 value of 567 cfs, a 7Q 10 value of
620 cfs, and a 30Q10 value of 680 cfs. This period was selected because all current flow control
structures on the San Joaquin River and its tributaries were in place by 1980. However, the data set
may not accurately represent historical critical low flow periods. Table 2 summarizes the flow data and
calculations. Stage data collected at the Vernalis station does not indicate any tidal flows this far
upstream. Downstream, DWR collects stage data near Mossdale at station RSAN087, near the
Manteca outfall. Stage data fluctuated about 0.5 feet daily implying that the tidal flow is present.

Under critical low flow conditions, upstream flows occur on the flood tide, no flow during the slack
tide, and downstream flows during the ebb tide. Multiple dosing of the receiving water with effluent
may occur as the tide moves the water column upstream and downstream past the outfall. The
complex dynamics of the stream flow, the tidal flows, and the intermittent side bank discharges from
the City of Manteca and the Brown Sand impoundment must be considered in an evaluation of the
available dilution in the immediate area of these side-bank outfalls.

2.2 Available Hydrodynamic/Water Quality Models

Hydrodynamic and water quality models were utilized for the analysis of the water quality impacts of
the proposed expansion of the City of Manteca wastewater discharge to the San Joaquin River.
Resource Management Associates (RMA) perfonned the modeling that was published in the Analysis
ofthe Fate and Water Quality Impacts ofthe City ofManteca Discharge, Resource Management
Associates, October 10,2000. Larry Walker Associates utilized the modeling data developed by RMA
to generate the Water Quality Analysis of5wface Water Discharge, Larry Walker Associates, October
2000. Both of these documents are included in the appendices of the Drafi Environmental Impact
Reportjor the Manteca WQCF Phase Ill/IV Expansion Project, October 2000.

The near-field analysis was performed using the RMA-IO model which performed the hydrodynamic
simulation and the temperature and ammonia evaluations. The near-field analysis was based on the
assumptions that:

1. Minimum daily flows in the San Joaquin River at Vernalis since 1983 were used.
2. Discharge to the river would be only during the out-going tide.
3. Ambient water conditions for temperature and ammonia were based on the DWR-D-1485 site

at Mossdale.

The far-field water quality analysis was perfonned using a link-node hydrodynamic model of the San
Joaquin River and Delta. The link-node tidally averaged water quality model simulates the long-tenn
fate and transport ofadischarge to the Delta. A total of three Delta configurations were considered for
the parameters of dissolved oxygen, total organic carbon, and total dissolved solids. A tracer
simulation was utilized to determine the potential influence of the treated effluent on downstream.
intakes. The model predicts very small changes to downstream locations as a result of the discharge.



INFORMATION SHEET ORDER NO. R5-2004-0028
CITY OF MANTECA, CITY OF LATHROP AND DUTRA FARMS
WASTEWATER QUALITY CONTROL FACILITY
SAN JOAQUIN COUNTY

The EIR concludes that these small changes are insignificant. The EIR does not evaluate the
cumulative impacts of the Manteca discharge.

--- -,------ ---------- ---------- -- -------------------

3

However, there are concerns about the accuracy of the modeling. The biggest concern is with the lack
ofa demonstrated calibration of the near-field RMA-10 modeling. Without comparison to field data
(e.g. dye or temperature), there is no assurance that plume dimensions or in-stream dilutions are
accurate for the Manteca discharge. Dilution and plume dimensions were not determined under critical
conditions that have occurred at the outfall. The timed discharge modeling did not appear to be run for
an adequate time period to allow the tidal cycles and their recirculation effects to be fully accounted for
in the plume development. The Brown Sand, Inc. discharge was not taken into account to determine
its effects on plume development.

2.3 Regulatory Guidance for Dilution Credits arid Mixing Zones

The Clean Water Act directs states to adopt water quality standards to protect the quality of their
waters. USEPA's current water quality standards regulation authorizes states to adopt general policies,
such as mixing zones, to implement stite water quality standards (40 CFR §122.44 and §122.45). The
USEPAallows states to have broad flexibility in designing their mixing zone policies. Primary
guidance on detennining mixing zone and dilution credits is provided by the Policyfor Implementation